NZXT.

H 6 3 Silent
Ultra Chassis



TABLE OF CONTENTS

CLEARANCES AND SPECIFICATIONS . . ... . 3
EXPLODED VIEW. . . 5
COMPONENT LIST . 8
ELECTRONIC SYSTEMS . . . . 11
CABLE CONNECTIONS . . . 13
PANELREMOVAL . . . . 15
FILTRATION SYSTEM . . 17
A RFLOW . 18
MOTHERBOARD INSTALLATION . . .. 19
POWER SUPPLY INSTALLATION / EXPANSION CARD INSTALLATION . . .. ... ......... ... 20
HDD DRIVE INSTALLATION . . . ... 21
HDD CAGE INSTALLATION . . . . 22
ODD DRIVE INSTALLATION . . . . 23
FAN SUPPORT . . 25
FAN INSTALLATION o e 27
WATERCOOLING INSTALLATION . ..o 28
SUPPORT AND SERVICE . . . . ... 29
NZXT WARRANTY . 30



CLEARANCES AND SPECIFICATIONS

Abstinde und technische Daten

MEDIDAS Y ESPECIFICACIONES
DEGAGEMENTS ET SPECIFICATIONS
ESPECIFICACOES TECNICAS
TEXHUYECKUME XAPAKTEPUCTUKW 1 3A30PbI
&) A
ZEf &Rk
245 mm B 570 mm .
J—u# _ “
B
é\i
EI
=
I
0|
i
0 570 mm
n
0
0
i
i
0
0
0
]4 T
\_I \

(" Motherboard Support

ATX, MinHTX, Micro-ATX, X\;ATX,\
EATX (347mm x 272mm)

(" Motherboard-Unterstiitzung

ATX, MinHTX, MicroATX, XEATX, )
EATX (347mm x 272mm)

(" Compatibilidad Placa Base

ATX, MinHTX, MicroATX, XLATX, EATX)
(347mm x 272mm)

(Cartes mére prises en charge

ATX, MinHTX, Micro-ATX, XLATX, )
EATX (347mm x 272mm)

483mm (Sin caja para HDD )

Soporte para HDD de 3,5" 8 HDD 3,5 pris en charge 8
Soporte para SSD de 2,5" 10 SSD 2,5 pris en charge 10
Soporte para ODD de 5,25" 2 ODD 5,25" pris en charge 2
Ranuras de Expansién 9 Fentes d'expansion 9
Medidas del GPU  354mm (Con caja para HDD) / Dégagement GPU  354mm (avec cages HDD) /

483mm (sans cages HDD)

Administracién de los cables

24 [Punto minimo) / 33mm (Punio

Gestion du cablage

24 [point le plus bas) / 33mm

radiadores 3x120)

mdéximo) [point le plus haut)
Medidas del refrigerador del  200mm Dégagement refroidisseur  200mm
CPU CPU
Radiador superior  65mm (Incluyendo los ventiladores) Radiateur supérieur  ©5mm (ventilateurs inclus)
Radiador Frontal  200+mm / 42mm (Algunos Radiateur frontal  200+mm / 42mm (certains

radiateurs 3x120)

Radiador de la Parte Inferior

115mm (Incluyendo los ventiladores)

Radiateur inférieur

115mm (ventilateurs inclus)

\__ Amortiguacién de sonido

Celda Cerrada de Espuma Densa de 7mm)

L Isolation acoustique

Isolation & cellules fermées de y,

(" Placa-principais suportadas

ATX, MinHTX, MicroATX, XLATX, EATX)

( MopaepKka MaTepUHCKON

ATX, Mini-ITX, Micro-ATX, XL-ATX, h

radiadores 3x120)

Radiador inferior

115 mm (incluindo ventoinhas)

(847mm x 272mm) nnatel  EATX (347mm x 272mm)
Unidades de disco rigido de 8 lMoanepxKa ecTkux ACKoB 8
3,5” suportadas 38"
Unidades SSD de 2,5” 10 lMopaepKa TBEPAOTENbHLIX 10
suportadas Hakonutenen 2,5"
Unidades épticas de 5,25” 2 lMopaepKa ONTUYECKAX 2
suportadas nvckos 5,25"
Ranhuras de expanséo 9 Pasbembl paclumpenmns 9
Folga paraa GPU 354 mm (com compartimentos para 3a30p ANA rpaduueckoro 354 MM(C OTCEKaMM st KECTKIX
unidades de disco rigido) / npoueccopa  Auckos)/ 483 Mm (6e3 oTcekos ans
483 mm (sem compartimentos para YKECTKVIX AVICKOB)
unidades de disco rigido) OpraHuzauua KabenbHbix 24 (B HUXHel Touke)/ 33 MM (B
Gestdio dos cabos 24 (ponto mais baixo) / 33 mm CUCTEM  BEPXHEN TOUKe)
[ponto mais alio] 3asop ans kynepa 200 Mm
Folga para dissipador de 200 mm npoueccopa
calor da CPU BepxHui paguatop 65 MM (C BeHTUNATOpPaMM)
Radiador superior 65 mm (incluindo ventoinhas) MepenHuin paguatop  200+/ 42 mm (pagvaTopbl 120 x 3 wiT.)
Radiador frontal  200+mm / 42 mm (para alguns HupkHmit paguatop 115 MM (C BeHTUNATOpami)

Lymownzonauna
(.

TMeHoNNacT € 3akpbITbIMI MOPaMm
MIOTHOCTBIO 7 MM J

[Highest point)

3.5" HDD Support 8 3,5-Zoll-HDD-Unterstiitzung 8
2.5" SSD Support 10 2,5-Zoll-SSD-Unterstiitzung 10
5.25" ODD Support 2 5,25-Zoll-ODD-Unferstiitzung 2
Expansion Slots 9 Erweiterungssteckpléitze @
GPU Clearance  354mm (With HDD cages) / GPU-Abstand 354 mm (mit Festplattenkéfigen) /
483mm (Without HDD cages) 483 mm (ohne Festplattenkéfige)
Cable Management 24 (Lowest point) / 33mm Kabelverwaltung 24 mm (niedrigster Punki) / 33 mm

(héchster Punki)

CPU Cooler Clearance

200mm

CPU-Kihlerabstand

200 mm

Top Radiator

65mm (Including Fans)

Oberer Kihlkdrper

65 mm (inklusive Liffter)

Front Radiator

200+mm / 42mm (Certain
3x120 radiators)

Vorderer Khlksrper

200+ mm / 42 mm (bestimmte
Kihlksrper, 3 x 120)

Bottom Radiator

115mm (Including Fans)

Unterer Kihlkdrper

115 mm (inklusive Liffter)

\___ Sound Dampening

7mm Dense Closed Cell Foam )

L Gerduschdémpfung

Geschlossenzelliger 7-mm-Schaumstoff )

3

_ Absorcdio do ruido  Espuma de células fechadas de 7 mm )
( RY—FR—FHE—F ATX, Mini-TX, Micro-ATX, N
FHEHEF  ATX, Mini—ITX, Micro-ATX, XL-ATX, EATX (347mm x 272mm)
XL-ATX, EATX (347mm x 272mm) 35'HDDR—h 8
i 8 s
2.57 8D k5 10 IHRTav ZOvE 9
5.257 00D 25 2 GPUZER 354mm(HDDT—Ia )/
E 9 483mm(HDD — B4R L)
GPU [B)EE  354mm (H5HDD) /483mm (A~ HDD) T—=T)VEE 24mmEEERVFR) /33mm (6
LHEE  24(RIKS) /3B3m(HEE ) [EUNAR)
CPU Hf#%42Z(E]EE  200mm CPU7—?—®¥F53 200mm &
FENRE oo EERD EEEEERN 6577/ ET) __
SRS 200 42m (R3] 208FA%E) 70VbST4I—32— 200+mm/4%mm(3x120mm77
4 IT—32—HRE)
THEHAE  15m (BHEXE) RELSTAI—2— 115mm(TZ7>ad)
L & 7mm SEEATLIEE ) U HE ImmaREMTTRIER Y,




EXPLODED VIEW

EXPLOSIONSDARSTELLUNG 1. H630 Chcisis Body 1. H630 — Gehduse 1. Cuerpo del bastidor H630
2. Front Pane 2. Frontblende 2. Panel Frontal
VISTA DETALLADA 3. Top Panel 3. Obere Blende 3. Panel Superior
VUE ECLATEE 4. Ri?ht Zide Pon|e| 4. Rechte Blende 4. Panel Lateral Derecho
z 5. Left Side Pane 5. Linke Blende 5. Panel Lateral Izquierdo
VISUALIZACAO DESUTACADA 6. Top 200mm Fan Slots 6. Obere 200-mm:-Lifterschlitze 6. Ranuras de ventilador superiores de 200mm
MOKOMMOHEHTHbIV BMA 7. Front 1/O 7. Front-E/A 7.E/S Frontol
SR SMERE] 8. Front 200mm Fan Support 8. Vordere 200-mm-Lifterhalterung 8. Soporte para Ventilador Frontal de 200mm
RZRIE 9. Bottom Front Filter 9. Unterer vorderer Filter 9. Filiro Frontal Inferior
7 10. Bottom Rear Filter 10. Unterer hinterer Filter 10. Filtro Inferior Posterior
11. Front 200mm Fan 11. Vorderer 200-mm:-Lifter 11. Ventilador Frontal de 200mm
12. 5.25 Drive Latch 12. 5,25-Zoll-Laufwerksriegel 12. Cierre disco de 5,25
13. Rear 140mm Fan 13. Hinterer 140-mm-Lifter 13. Ventilador Posferior de 140mm
= 14. 3Bay HDD Cages 14. Festplattenkéfige mit 3 Einschiben 14. Caja de HDD para 3 Bahias
e 15. HDD Tray 15. Festplattenfach 15. Bandeja HDD
16. 2Bay HDD Cage 16. Festplattenkdfig mit 2 Einschilben 16. Cajar de HDD para 2 Bahias
¥ 17. Upper Pivot Fan Mount 17. Obere schwenkbare Liffterhalterung 17. Soporte de Ventilador Direccional Superior
18. Lower Pivot Fan Mount 18. Untere schwenkbare Lisfterhalterung 18. Soporte de Ventilador Direccional Inferior
1. Chéssis du H630 1. Chassis da H630
2. Panneau avant 2. Painel frontal
3. Panneau supérieur 3. Painel superior
4. Panneau latéral droit 4. Painel lateral direito
5. Panneau latéral gauche 5. Painel lateral esquerdo
6. Fentes pour ventilateur supérieur 200mm 6. Ranhuras superiores para ventoinhas de 200 mm
7. E/S avant 7. Entrada/Saida frontal
8. Support avant pour ventilateur 200mm 8. Suporte para ventoinha frontal de 200 mm
| 9. Filtre inférieur avant 9. Filtro frontal inferior
10. Filtre inférieur arriére 10. Filtro traseiro inferior
11. Ventilateur avant 200mm 11. Ventoinha frontal de 200 mm
12. Loquet de disque 5,25 12. Engate da unidade de 5,25”
13. Ventilateur arriére 140mm 13. Ventoinha traseira de 140 mm
14. Cages HDD & 3 baies 14. Compartimentos para 3 unidades de disco rigido
15. Plateau HDD 15. Tabuleiro da unidade de disco rigido
16. Cage HDD & 2 baies 16. Compartimentos para 2 unidades de disco rigido
17. Montage pivot pour ventilateur supérieur 17. Suporte de montagem para ventoinha pivot superior
18. Montage pivot pour ventilateur inférieur 18. Suporte de montagem para ventoinha pivot inferior
1. CuctemHbiii 610K 1. H630 #l& 1.H6 3 0A&k
2. MepenHan naHenb 2. BIER 2.0 RS
3. BepxHss MaHenb 3. LEEBER 3. kv
4. Mpasas 60KoBaA NaHens 4. HILER 4.5 AR
5. JleBas GoKoBast naHesb 5. ZAER 5. A RISl
6. Pasbembl AnA BepxHero seHTunATopa 200 MM 6. E#B 200mm XUEEHE 6.,y 200mmI7YAOVR
7. NopTbl BBOAA/BbIBOAA (NEPeaHsA naHenb) 7. i@ 1/0 7.7avk 1 /0
8. Pazbem ana nepepHero seHTunatopa 200 mm 8. HIE 200mm MG 8. 7020 0mm77rHFE—k
9. MepenHmin HUXHIIA GUALTP 9. AITERIER 9. ERRIE 71 /LR—
10. 3agHnit HYXHUIA GUALTP 10. ETEREM 10. ESREEIAILE—
11. Nepeptnin seHtunsatop 200 vm 11. HIE 200mm XG5 11.7020200mm77>
12. 3awenka anckosopa 5,25” 12. 5.25 UEEhIEIEEH 12.5.25"RSATASYF
13. 3agHun sentunstop 140 mm 13. [5@E 140mm X5 13.8%@m140mm77>
14. OTceku ansa XecTKnX ANCKOB € 3 ceKLUmAMU 14. 3 ¥ HDD & 14.3RAHDDH—
15. JTOTOK s XKeCTKrX AVCKOB 15. HDD #E# 15.HDDILA
16. OTCeK AN KeCTKMX ANCKOB C 2 CEKUMAMU 16. 2f& HDD & 16.2XA/HDDY—Y
17. MoHTax BepXHEro NOBOPOTHOTO BEHTUNISITOPA 17. EEEERNERELE 17. EEBERY N T7E
18. MoHTaX HVKHEro MOBOPOTHOTO BEHTUNIATOPA 18. TERMEEERNBELRER 1 8. EEERYT7VE




COMPONENT LIST

4 VISUAL

ITEM

APPLICATION )

COMPONENT LIST

-

VISUAL

ITEM

APPLICATION

Thumbscrew 6-32 x 6mm
Réndelschraube 6-32 x 6mm
Tornillo de pulgar 6-32 x 6mm

Vis de serrage a main 6-32 x 6mm
Parafusos borboleta 6-32 x 6mm
BuHT ¢ 6apawkom 6-32 x 6mm
$EHERL 6-32 x 6mm

B L%T6-32 x 6mm

Side panels, HDD cages, pivot fan, 2.5" drive
mounts, and expansion bay installation.

Seitenblenden, Fesfplattenkdfige, schwenkbaren Lifter, 2,5
-Zoll-Laufwerkshalterungen und Erweiterungsschacht installieren.

Paneles laterales, caja para HDD, Ventilador direccional,
Soporte para disco de 2,5", y bahia de insfalacion y expansion.

Installafion des panneaux latéraux, cage HDD, ventilateur
sur pivot, supports de disque 2,5” et baie d'expansion.
Instalacgo dos painéis laterais, dos compartimentos para unidades
de disco rigido, da ventoinha pivot, dos suportes de montagem
para unidades de 2,5" e do compartimento de expanséo.

YcTaHOBKa GOKOBbIX MaHesIeii, OTCEKOB AR KECTKUX
[VICKOB, MOBOPOTHOTO BEHTUIATOPA, MOHTaX AVICKOBOAA
2,5 v oTceKa paclumpeHis.

MIER, HOD &=, hEdE=CRUE,

2.5" WEFIRRRIER, URT TERE

P4 RNV, HDDT—2, ERY b T 72>,
25" RS54 Th. TIRINV Y 3 NA B

Screw 5 x 10KT

Schraube 5 x 10KT

Tornillo 5 x T0KT

Vis 5 x 10KT

Parafuso 5 x 10KT

BuHT 5 x 10KT

1244 5 x 10KT

& 5x 10KT

Fan installation.
Installation des Lifters.
Instalacién de ventilador.
Installation du ventilateur.
Instalacdo da ventoinha.
YcTaHOBKa BEHTUIATOPA.

7 7 vEER

COMPONENT LIST

Hexagon screw 6-32
Sechskantschraube 6-32

Tornillo hexagonal 6-32

Vis hexagonale 6-32

Parafuso hexagonal 6-32

BUHT ¢ wectnrpaHHoironoskoi 6-32
NRERY 6-32

=

Power supply installation.
Netzteilinstallation.

Instalacién de fuente de alimentacién.
Installation du bloc d’alimentation.
Instalacdo da fonte de alimentacdo.
YcTaHOBKa 65i0Ka NuTaHUs.

REBIR

BIREER

Screw 6-32 x 5mm
Schraube 6-32 x 5 mm
Tornillo 6-32 x 5mm
Vis 6-32 x 5mm
Parafuso 6-32 x 5mm
BWHT 6-32 x 5 MM
¥22£6-32 x 5mm

6—32x5mm>x

Motherboard installation.
Installation der Hauptplatine.
Instalacién de la placa base.
installation de la carte mére.
Instalagdo da placa principal.
YcTaHOBKa CMCTEMHOW Nnathl.
EXE

v ¥ —R— FEEHR

Screw M3 x 7mm

Schraube M3 x 7 mm

Tornillo M3 x 7mm

Vis M3 x 7mm

Parafuso M3 x 7mm

BUHT M3 x 7 Mm

BELIM3 x 7mm

M3 x7mm*%x

ODD drive, 3.5" HDD drive, and 2.5" SSD drive
installation. (HDD tray)

Optisches Laufwerk, 3,5-Zoll-Festplatte und 2,5-Zoll-SSD-

Festplatte installieren. (Festplattenfach)

Disco de instalacién de Disco ODD, HDD de 3,5", y SSD

de 2, 5". (bandeja HDD)

Installation du disque ODD, HDD 3,5 et SSD 2,5

(Plateau HDD)

Instalagéio da unidade épfica, da unidade de disco rigido de 3,5"
e da unidade SSD de 2,5". (Tabuleiro da unidade de disco rigido)

YcTaHOBKa ONTUYECKOrO ANCKA, XeCTKoro ancka 3,5" n
TBEpAoTeNbHOro Hakonutens 2,5". (JToToK Ans XecTKX AUCKOB)

0DD IE®fIZF, 3.5" HDD IEZR
Fn 2.5" SSD IpzfEEZic. (HDD FE&)

ODD RS 7\ 3.5HDD K5+ T RU25'SSDR >4 7

(HDD kL 1) #&EFA

Screw 6-32 x 8mm
Schraube 6-32 x 8 mm
Tornillo 6-32 x 8mm
Vis 6-32 x 8mm
Parafuso 6-32 x 8mm
BVHT 6-32 x 8 MM
12426-32 x 8mm
6-32x 8mmx

Hard drive tray installation.

Installation des Festplattentréigers.

Instalacién de la bandeja de disco duro.
Installation du plateau du disque dur.
Instalagdo do compartimento do disco rigido.
YcTaHOBKa 10TKa AN1A KeCTKOro AncKa.

BEEERE

dd

HDD b L A B2 Y

Screw M3 x 5mm
Schraube M3 x 5 mm
Tornillo M3 x 5mm
Vis M3 x 5mm
Parafuso M3 x 5mm
BuHT M3 x 5 Mm
BZN3 x Smm

M3 x5mm=zx

2.5" SSD drive installation. (Motherboard 2.5" mount)

2,5-Zoll-SSD-Laufwerk installieren.
(2,5-Zoll-Motherboard-Halterung)

Disco de instalacién de SSD de 2,5".
(Soporte de 2,5"para Placa Base)

Installation du disque SSD 2,5”.
(montage carte mére 2,5")

Instalacdo da unidade SSD de 2,5".

(Suporte para montagem da placa-principal de 2,5")

YcTaHoBKa TBepAOTenbHOro Hakonutens 2,5
(MoHTax maTepuHckon nnatbl 2,5")

2.5" SSD URENRERE., (FEM 2.5" REF)

25SSDRZ A TEER (XY —KR—F25"8)

9

(" VISUAL ITEM APPLICATION )

Standoff Motherboard installation.
Abstandsbolzen Installation der Hauptplatine.
Separador Instalacién de la placa base.

'? @ Douille-entretoise installation de la carte mére.

. Espagador Instalagdio da placa principal.
Pacnopka YcTaHOBKa CMCTEMHOW MnaThl.
HEAF Ei3
A2V KA 7T 6 A% JY—R— FEEHR
Standoff wrench Standoff installation.
Schliissel fir Abstandsbolzen Abstandhalter installieren.
Llave para separador Instalacién independiente.
Clé pour doville-entretoise Installation des douilles.
Chave de espagadores Instalagdo dos pinos de suporte.
Kniou Ansl ycTaHOBKY pacnopki YcTaHoBKa CTOVKM.
NAERF TRR Y
ARV RAFTRLYF REY K47 (6Aa%H) L&
Cable tie Cable management.
Kabelbinder Kabelverwaltung.
Brida para cables Administracién de Cables.

% Collier de serrage Gestion du céblage.

/ Bracadeira de cabos Gestdio dos cabos.
XomyT OpraHu3aymsa KabenbHbIX CUCTEM.
R U ETE
L T=7I2A 7—7)VEER. )




ELECTRONIC SYSTEMS

ELEKTRONISCHE SYSTEME
SISTEMAS ELECTRONICOS
SYSTEMES ELECTRONIQUES
COMPONENTES ELETRONICOS
MOKOMMNOHEHTHbIV B/

B RRE

ERX

© Reset Switch

@ Power LED

© Power Switch

O HDD LED

© 1/O LED Switch
0O HD Audio Output
@ Mic Input

© USB3.0 Ports

© USB2.0 Ports

© SD Card Reader

© |Interrupteur de réinitialisation
@ Témoin d'alimentation

© |Interrupteur marche/arrét

O Témoin HDD

O Interrupteur LED E/S

O Sortie audio HD

@ Entrée micro

© Ports USB3.0

O Ports USB2.0

© Lecteur de carte SD

0 SfIFx%

O iR LED

O BFEFFX

O HDD LED

© 1/0 LED FF3%
A S

@ ERXMAN

© USB3.0 im0

© USB2.0 %0

© SD EFER

© Reset-Taste

@ Betriebs-LED

© Netzschalter

O Festplatten-LED

O E/A-LED-Schalter

0O HD-Audioausgang
@ Mikrofoneingang

© USB 3.0-Ports

O USB 2.0-Ports

© SD-Kartenleser

© Comutador de reposigéo

@ LED indicador de alimentacdo

© Comutador de alimentacdo

O LED da unidade de disco
rigido

© Comutador do LED de
entrada/saida

O Saida de dudio de dlta
definicéio

@ Entrada do microfone

© Portas USB3.0

O Portas USB2.0

@ Leitor de cartdes de meméria

SD

O ULy b1y F
® /\TJ—LED

O N\T—RAVF
O HDD LED

© /O LEDR1vF

O HDA =714 T7UrTvh

@ Mic1>7vh
© USB3.0 R—+
O USB2.0R—h
© SDA—KRJ—4—

© Botdn de reinicio

@ LED de encendido y apagado
© Botén de encendido

O LED de HDD

© LED de Botén E/S

0O Salida de Audio HD

@ Entrada de micréfono

© Puertos USB 3.0

O Puertos USB 2.0

© Lector de tarjetas SD

© KHonka nepesarpysku
cucTembl

@ VHavkatop nUTaHua

© Boikniouatenb NUTaHNA

O VIHAMKaTOP KeCTKOro AncKa

O [Mepeknioyatenb
BBOJ1a/BbIBO/IA CO
CBETOAMOAHOW MOACBETKON

O 3sykosoi Bbixog HD

@ Pazbem 4na NogKIoueHns
MUKpodOoHa

@ Moptb USB3.0

O Moptel USB2.0

@ YcTpoicTBo cumTbiBaHMA C
SD-kapt



CABLE CONNECTION

FRONT PANEL CONNECTION FAN CONNECTION

These connectors provide the signals for the
front panel LEDs and switches.

ANSCHLUSS AN VORDERSEITE
CONEXION DEL PANEL DELANTERO
BRANCHEMENTS DU PANNEAU AVANT
FRONT PANEL CONNECTION
MOAKIOYEHWE NEPEAHEN NAHENN
BIERIE

70> MARJVEBRA v F & L E DDER

BLACK -1 |X
H.D.D LED BLACK + 2

~PLED BLACK - 1
+P LED BLACK + 2

The fan hub is used to power up to 10 fans. (30 Watt
Combined Max.)

Der Lisfterhub dient der Stromversorgung von bis zu 10
Liftern. (30 Watt kombiniert, max.)

El conmutador de ventiladores se utiliza para proporcionar
energia a hasta 10 ventiladores. (30 vatios combinados méix.)

Le moyeu de ventilateur peut alimenter jusqu’a: 10 ventfilateurs.
(30 Waitts max. combinés)

O concentrador de ventoinha é usado para alimentar até 10
ventoinhas. (Mdx. combinado de 30 Waits)

K KOHLIeHTpaTopy 1 BEHTUIATOPOB noakiouaetca go 10
BeHTUNATOPOB. (Makc. obwas MowHocts - 30 Br.)

REBEBMATHES 10 MREHRE. 30 RHEAXAR)

TDT77VINTNET7 7 10BE THERTEEY,
(BEH®RA307v 1)

This connector attaches to your sound
card or motherboard and is used to
provide the front panel mic input and

POWER SW Stﬁgﬁ 12 % Fan Hob P s
% an Hub Power Source
BLACK 1 [X] EEME
RESET SW BLACK 2 [g] ==
Fan E]@E Fan
Connectors =i 1= Connectors
=SHO=
HD AUDIO USB2.0

This connector is attached to your motherboard and provides the data
connection for the front panel USB2 ports.

USB 3.0 HEADER INSTALLATION J ELECTRONICS POWER CONNECTION

This connector provides the data connection for the
front panel USB3 ports.

INSTALLATION DER USB 3.0-STIFTLEISTE

Dieser Anschluss stellt die Datenverbindung fiir die
USB 3.0-Anschliisse an der Vorderseite.

INSTALACION DEL CONECTOR USB 3.0

Este conector proporciona la conexién de datos
para los puertos USB3 del panel delantero

INSTALLATION USB 3.0 PRINCIPAL
Ce connecteur transmet les données vers les ports

USB 3.0 du panneau avant.

INSTALACAO DO CONECTOR USB 3.0
Este conector possibilita a ligagdo de dados para
as portas USB3 do painel frontal.

YCTAHOBKA PA3BEMA USB 3.0 HEADER
70T Kabenb obecneunBaer
MHPOPMALIMOHHYIO CBA3b ANA

pasbemos USB3 Ha nepegHen

naHenu.

USB 3. 0%fiskZ i
1ZE R AT E HRUSB3iR O
RIEHIREE.

U S B3.0N\w & —D#EH
ZoIdxyRE7OY MY
ZILD3.0U S BAR— KT
TAERELTVET,

This connector provides power for the included fan hub
and the 1/0 LED lighting.

Dieser Anschluss versorgt den mitgelieferten Lisfterhub und
das E/A-LED-Licht mit Strom.

Este conector proporciona energia al conmutador de
ventiladores incorporado y las luces LED de E/S.

Ce connecteur alimente le moyeu de ventilateur ainsi que
I'éclairage LED E/S.

Este conector alimenta o concentrador de ventoinha
incluido e o LED de entrada/saida.

[aHHbINn pa3bem obecneyrBaeT nuTaHne BCTPOEHHOIro
KOHUEeHTpaTopa ANnA BEHTUNATOPOB U CBETOAUNOAHYIO
NOoACBETKY NnaHenn BBOAa/BbIBOAa.

O AMITERIXEERFN 1/0 LED AT,

ZOIAXVREMBOT7IN\TE 1 /O LEDHR
BRICERZMELET,

o) 1 +12vdC
O | 2 GND
O | 3 GND
O 4 +5VDC

KARTENLESER
LECTOR DE TARJETA

CARD READER

This connector is attached to your motherboard and provides the data connection for the included SD Card reader.

LECTEUR DE CARTE

> KEY KEY 1Tl 2
BLACK+tGND GEN 3 |[X|H| 4
GREEN DI+ 5 |[XM| 6
WHITE D1- 7 XM 8
RED VCC1 9 XM 10

LEITOR DE CARTOES =g
YCTPOWCTBO CYUTBIBAHWA KAPT — g
ks —
H—R)—5—

headphone output.

HD-AUDIO

AUDIO HD o == KEY KEY 1 %% 2 NC

AUDIO HD = = BLACK+GND GND 3 4 GND BLACK+GND
) 5 =k GREEN DI+ 5[IJ 6 D2+ GREEN
AUDIO HD < =N WHITE D1- 7|X[X| 8 D2- WHITE

HD AUDIO 2 = RED vcC1 9 XX 10vCC2 RED
=EEN

HDA—7 174
13




PANEL REMOVAL

BLENDE ENTFERNEN
EXTRACCION DE PANEL
RETRAIT DU PANNEAU
REMOCAO DOS PAINEIS
CHATUE NAHENN
ETER
INRIVOERIAL




=
e
s
—
<

FILTRATION SYSTEM

FILTERSYSTEM

LUFTZIRKULATION

SISTEMA DE FILTRACION
SYSTEME DE FILTRATION
SISTEMA DE FILTRAGEM

FLUJO DE AIRE

CIRCULATION DE L'AIR

VENTILACAO

LPKYNALMA BO3AYXA

CUCTEMA OUNBTPALIN

SIERLG

I7—78—

Top View

PHEEV AT L

Front View

1

1

Bottom View

Rear View

Jt 1k

e )
WIEEEIN
d E

——

18

17



MOTHERBOARD INSTALLATION 1

POWER SUPPLY INSTALLATION 2

INSTALLATION DER HAUPTPLATINE INSTALLATION DER STROMVERSORGUNG
INSTALACION DE LA PLACA BASE INSTALACION DE LA FUENTE DE ALMENTACION
INSTALLATION DE LA CARTE MERE INSTALLATION DE L’ALIMENTATION
INSTALACAO DA PLACA PRINCIPAL INSTALACAO DA FONTE DE ALMENTACAO
YCTAHOBKA CICTEMHOW MJIATbI YCTAHOBKA NCTOYHUKA MNMUTAHNA

FIRE %R HIRRE

Y —R— RO BROEE

3 EXPANSION CARD INSTALLATION

Q INSTALLATION DER ERWEITERUNGSKARTE
@ INSTALACION DE LA TARJETA DE EXPANSION
INSTALLATION DE LA CARTE D’EXTENSION
INSTALAGAO DA PLACA DE EXPANSAO
YCTAHOBKA MNATbI PACLUIMPEHUA
TRERE

HARA— FDEE




HDD DRIVE INSTALLATION

FESTPLATTENLAUFWERK INSTALLIEREN
INSTALACION DE LA UNIDAD DE DISCO DURO
INSTALLATION DU DISQUE DUR

INSTALACAO DA UNIDADE DE DISCO RIGIDO
YCTAHOBKA MKECTKOTO [IVICKA

FERE

HDD RS+ 7 DERW AT

STEP 1

STEP 2

3.5" HDD

21

HDD CAGE INSTALLATION

FESTPLATTENKAFIG INSTALLIEREN
INSTALACION DE CAJA DE HDD
INSTALLATION DE LA CAGE HDD

INSTALACAO DO COMPARTIMENTO
DA UNIDADE DE DISCO RIGIDO

YCTAHOBKA OTCEKA /1A XKECTKIX ANCKOB

HDD &%

HDD 7 —V&MK

NOTE: Optimize airflow by
removing unneeded HDD cages.

BI=m=3

o]

3+2 bay cage

1Ll 3 bay cage

3 bay cage




ODD INSTALLATION

OPTISCHES LAUFWERK INSTALLIEREN
INSTALACION DE LA UNIDAD DE DISCO OPTICO
INSTALLATION ODD
INSTALACAO DA UNIDADE DE DISCO OPTICO
YCTAHOBKA OMNTUYECKOIO ANCKA 4
IR %
ODDDEYIATF
5
) NS
Y fo ,, j
/.
RN/ )
LOCKED
7
UNLOCKED

23 24



FAN SUPPORT

LUFTERUNTERSTUTZUNG
SOPORTE DEL VENTILADOR c) c[. GD cl)
SUPPORT DE LA VENTILATION 0@ 0 [0 0
SUPORTE DAS VENTOINHAS e O o 0@49
OlNOPA BEHTUNATOPA @’? @ °
XU =
T7y HR—k 006 o0 00 O
s =5 == == Pivot Fan Bracket
—— o @M : o o& : °Ebfﬁ a. 120mm fan x 1
NZXT FN/FS 200 NZXT FZ200 ) 0 é.Lo b. 140mm fan x 1
(d] (d] (d]
Top Panel
a. 120mm Fan x 3
b. 140mm fan x 2
c. 200mm Fan (D=147mm) x 2
d. 200mm Fan (D=147mm) x 2
&R ° .

Yy
(0]

@%?
°

7
= i o o
= & (d} (d)
[ o2l *[%
Rear Panel Front Panel Bottom Panel
a. 120mm fan x 1 a. 120mm fan x 3 a. 120mm fan x 2
b. 140mm fan x 1 b. 140mm fan x 2 b. 140mm fan x 2

c. 200mm fan(D=147mm) x 2
d. 200mm fan(D=154mm) x 2

25 26



FAN INSTALLATION WATERCOOLING INSTALLATION

INSTALLATION DES LUFTERS INSTALLATION DER WASSERKUHLUNG
INSTALACION DEL VENTILADOR INSTALACION DE LA REFRIGERACION LIQUIDA
INSTALLATION DU VENTILATEUR INSTALLATION DU SYSTEME DE REFROIDISSEMENT A EAU
INSTALACAO DA VENTOINHA INSTALACAO DA REFRIGERACAO A AGUA
YcTaHOBKa BEHTMNATOPA YCTAHOBKA CUCTEMbI BOOAHOIO OXNAXOEHNA
REZR % Top ARG RE
T7VDESE 190mm x 3 KT —>—DESE
140mm x 2

@

4
A

o

WW A
o d G

-

Reqr

. ; 120mm x 1
140mm x |

27 28



SUPPORT AND SERVICE

Support and service

If you have any questions or problems with the NZXT
product you purchased, please don't hesitate to contact us
using our support system. www.nzxt.com/support

Please include a detailed explanation of your problem and
your proof of purchase. For comments and suggestions, you
can e-mail our design team,designer@nzxt.com. Lastly we
would like to thank you for your support by purchasing this
product.

For more information about NZXT, please visit us online.
NZXT Website: www.nzxt.com

Join the NZXT communities:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

Cnyx6a noanepXku un o6cny>xusaHua

B diyyae BO3HUKHOBEHMA BOMPOCOB 1nn HeI/ICI'IpaBHOCI'EVI B
nprobpeTeHHbix Bamu npogykrax NZXT obpaluaiitecs no
appecy: service@nzxt.com ¢ NoAPo6HbIM onvcaHnem
Npo6nembl 1 NOATBEPXKAEHMEM NOKYNKW. O Hanuumnm
3anuacrei MOXHO y3HaTb, OGPATMBLLMCh MO aApPecy:

http:/ /www.nzxt.com/support. 3ameuana 1 npegnoxeHa
oTnpaBnAiiTe B afjpec Halleil rpynmbl pa3paboTunKos:
designer@nzxt.com. Bniarosapim Bac 3a NOKyrKy NpoAyKTa
NZXT. Bonee nogpobHas nHpopmaumsi o komnarmn NZXT
npefcTaBneHa Ha Hawwx Be6-caintax. Be6-caint NZXT:
www.nzxt.com. [ins yuactus B coobiectsax NZXT noceture
Beb-caiT:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

Assisténcia e manutengéo

Caso tenha questdes ou problemas com o produto NZXT
adquirido, ndo hesite em contactar-nos através do
endereco service@nzxt.com fornecendo a explicacdio
detalhada do seu problema e a prova de compra. Poderd
solicitar pecas de substituigdo através do enderego

http:/ /www.nzxt.com/support. Para comentdrios e
sugestdes, contacte a nossa equipa de design através do
endereco de e-mail, designer@nzxt.com. Obrigado por ter
adquirido um produto NZXT. Para mais informacdes
acerca da NZXT, visite-nos online. Web site da NZXT:
www.nzxt.com Junte-se ds comunidades da NZXT:
www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

XHEMARS

MRGEARRRIREEFER NZXT RS IEFBREM
[E)RE, XIMEXLE service@nzxt.com, BXLERTIEIRHEKTIE]
BRFLRIEAA R ML, SEATLAE hito://ww-
w.nzxt.com/support EifjE kIR, B EMELILEINL
, MBHEFHAAIGITHER, BTttt
designer@nzxt.com. REBHEME NZXT =&, HX
NZXT MESIER, EHEHNAIELEMEE. NZXT Wik
: www.nzxt.com fiIl A\ NZXT #t[X:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

29

Support et service

Si vous avez des questions ou des problémes avec le produit
NZXT que vous avez acheté, n’hésitez pas & contacter
service@nzxt.com avec une description détaillée de votre
probléme et votre preuve d’achat. Vous pouvez aussi
commander des piéces de remplacement aupres

http:/ /www.nzxt.com/support. Pour les commentaires et les
suggestions, envoyez un email & notre équipe de design,
designer@nzxt.com. Merci d'avoir acheté ce produit de
NZXT. Pour plus d'informations sur NZXT, visitez nofre site
Web. Site Web de NZXT : www.nzxt.com Joignez la
communauté de NZXT :

www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

Kundendienst und service

Falls Fragen oder Probleme bezliglich lhres NZXT-Produktes
auftreten, wenden Sie sich bitte mit einer detaillierten
Problembeschreibung und lhrem Kaufbeleg an
service@nzxt.com. Ersatzteile konnen Sie unter http://ww-
w.nzxt.com/support anfragen. Kommentare und
Anregungen senden Sie bitte per designer@nzxt.com an
unser Designteam. Vielen Dank, dass Sie ein NZXT-Produkt
erworben haben. Weitere Informationen liber NZXT erhalten
Sie im Internet. NZXT-Webseite: www.nzxt.com Treten Sie
unseren NZXT-Communities bei:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

Soporte y servicio

Si fiene preguntas o problemas con el producto NZXT que
usted comprd, no dure en ponerse en contacto con
service@nzxt.com y suministrar una explicacién detallada de
su problema asi como su prueba de compra. Puede hacer
consultas sobre piezas de repuesto en rma@nzxt.com. Para
comentarios y sugerencias, escriba un mensaje de correo
electrénico a nuestro equipo de disefio: designer@nzxt.com.
Gracias por comprar un producto NZXT. Para mds
informacién acerca de NZXT, visitenos en linea. Pagina web
de NZXT: www.nzxt.com Subscribase a las comunidades
NZXT:

www.nzxt.com/forum

www.facebook.com/nzxtcorp
www.reddit.com/r/nzxt

YPR—PELVH—EZR

BENSNE LNZXTORRCHET 3 SERME 2 (dRIER
. BREOAS SUBADOERAZRA T, JIRELS
service@nzxt.com ¥ T JIELK & W, ATBREEE
http://www.nzxt.com/support & TERRL I . IE
RE L TRR MR F — 4. designer@nzxt.com %
TA=IWEREFELTLEET O, NZXTEZZE JBA W
FEFELTHhONESTT0ET., NZXTICEAT 35540
F. AV 8—Ry bEDOI 2 TH A PEITESLEET 0,
NZXT vz 744 b: www.nzxtcom NZXTa 2 2 =5 4
NOEM:

www.nzxt.com/forum

www.facebook.com/nzxtcorp

www.reddit.com/r/nzxt

NZXT WARRANTY

I. Warranty Length

NZXT computer cases, temperature meters, fans, and cables carry a 2 year warranty from the date of purchase for parts and labor.
NZXT HALE9O power supply units receive a 5 year warranty. Any replacement product will be warranted for the remainder of the
warranty period or thirty days, whichever is longer. Proof of purchase is required for warranty service.

II. Who Is Protected
The Warranty covers only NZXT products purchased by the original consumer from authorized NZXT refailers.

lll. What Is Covered

Please note that our warranty is not an unconditional guarantee. If the product, in NZXT's opinion, malfunctions within the warranty
period, NZXT will at its discretion repair or replace the product that is equal or greater in value depending on supply. The warranty
does not cover any NZXT product that was damaged due to accident, misuse, abuse, improper installation, usage not in accordance
with product specifications and instructions, natural or personal disaster, or unauthorized alterations, repairs or modifications.

Our warranty does not cover the following:

Any product or serial number/warranty sticker modification applied without permission from NZXT. Any damage that is not a
manufacturing defect. Damage, deterioration or malfunction resulting from accident, abuse, misuse, neglect, fire, water, lightning, or
other acts of nature, unauthorized product modification or failure to ?o"ow instructions included with the product. Repair or
attempted repair by anyone not authorized by NZXT. Shipping or transport damage (claims must be made with the carrier) Normal
wear and tear. NZXT does not warrant that this product will meet your requirements. It is your responsibility to determine the
suitability of this product for your purpose. Removal or installation charges. Shipping charges. Any incidental charges.

IV. Exclusion Of Damages (Disclaimer)

NZXT's sole obligation and liability under this warranty is limited to the repair or replacement of a defective product at our option.
NZXT shall not, in any event, be liable for any incidental or consequential damage, including but not limited to damages resulting
from interruption of service and loss of data, business, or for liability in fort relating to this product or resulting from its use or
possession. V. Limitations Of Implied Warranties There are no other warranties, expressed or implied, including but not limited to
those of merchantability or fitness for a particular purpose. The duration of implied warranties is limited to the warranty length
specified in Paragraph I.

VL. Local Law And Your Warranty
This warranty gives you specific legal rights. You may also have other rights granted under local law. These rights may vary.

VII. To Obtain Technical Support.
If you have already referenced your product owner's manual and still need help, please visit www.nzxt.com/support for details and
contact information.

VIIl. For Warranty Service.
In the event that warranty repair or replacement is necessary, NZXT will request and you must provide proof of purchase (store
receipt or invoice) in order to receive warranty service. For

North American Customers:

Within the first 60 days affer purchase, please return your product (or for power supplies installed within our enclosures, just the
failed power supply) to your dealer or reseller for a replacement. If the product is still within worronéy and you can no longer return
it to your dedler, pr;use contact NZXT Customer Support (www.nzxt.com/support) for assistance and instructions. NZXT will not
accept returns without prior approval and an RMA number.

In Europe:

Within the first year after purchase, please return your product (or for power supplies installed within our enclosures, just the failed
power supply) to your dealer or reseller for a reflacemenf. If the product is still within warranty and you can no longer return it to your
dealer, please contact NZXT Customer Support for assistance and instructions. NZXT will not accept returns without prior approval.

Global Customers (Outside North America and Europe):

If your product needs to be returned or repair within the warranty period, please do so through the retailer or distributor from whom
you purchased the product. If you can no longer return the product to your dedler, please contact NZXT Customer Support for
assistance. Please note, proof of purchase from an authorized NZXT refailer is required for ALL warranty servicing.

e Visit store.nzxt.com/returns.asp for information on warranty coverage and service

o Informationen zu Geltungsbereich und Service der Garantie finden Sie unter store.nzxt.com/returns.asp

o Visite el sitio Web store.nzxt.com/returns.asp para obtener informacién sobre la cobertura y el servicio de la garantia.
o Visitez store.nzxt.com/returns.asp pour les informations de la couverture de la garantie et du service.

o Visite store.nzxt.com/returns.asp para obter informac@es sobre a cobertura da garantia e assisténcia

o Moapo6Hyio NHdOPMaLMIo 06 YCIOBMAX rapaHTUIHOMO 06CTYXMBaHUA CM. Ha Beb-caiiTe store.nzxt.com/returns.asp

o ifif[a] store. nzxt. com/returns. asp T fRIRIESTEEMRZHIES

o IREFEHEH S L VY —ERICEAT BI1BEEIC D TIE, store. nzxt. com/returns. asplZ7 2 X2 L TL & 1,

Warranty terms for all NZXT products sold to Australia.

Our goods come with guarantees that cannot be excluded under the Australian Consumer Law. You are entitled to a replacement or
refund for a major failure and or compensation for any other reasonably foreseeable loss or damage. You are also entitled to have the
goods repaired or replaced if the goods fail to be of acceptable quality and the failure does not amount to a major failure' (NZXT
Corporation, 13164 E. Temple Ave., City of Industry, CA 91746, USA TEL: +1-800-228-9395) Please contact the shop you purchased
from to receive prompt service. If the dealer refuses to offer the service, please contact us at directly at www.nzxt.com/support

30



